4T2232, 4T-2232 Caterpillar Motor Grader LEVEL BLADE FLAT

  • 4T2232, 4T-2232 Caterpillar Motor Grader LEVEL BLADE FLAT

4T2232, 4T-2232 Caterpillar Motor Grader LEVEL BLADE FLAT 1” X 8” X 6′ (13# 3/4”) Bolt, Motor Grader Bolt On Blade, Low Price DBF Grader Blades, CATERPILLAR Flat Grader Blade, CAT Genuine Parts Motorgrader Flat / Curved Double Bevel Blade, G.E.T Parts Boron Steel Center Blade, Through Hardened Heat Treated Cutting Edges for Motor Grader China Supplier

4T2232, 4T-2232 Caterpillar Motor Grader LEVEL BLADE FLAT Specifications:
Part No.  4T2232, 4T-2232, 7T-3493, 7T3493
Weight: 150 pounds 68 kg.
Information:
ABRASION RESISTANT MATERIAL N
BOLT HOLE SIZE 21 mm
CHAMFER EDGE
HOLE PATTERN OFFSET
HOLE SPACING 152.4 mm
LENGTH 1826.4 mm
NUMBER OF HOLES 13
THICKNESS 25.4 mm
TUNGSTEN CARBIDE N
WIDTH 203 mm

Compatible equipment models: 7T3493:
MOTOR GRADER 120G 12G 130G 140G Caterpillar

Cat motor grader cutting edges provide the best balance of abrasion and impact resistance. Both Cat cutting edges and end bits are designed as a balanced system to move more material over a longer period with less downtime. This is accomplished by providing great strength for superior breakage resistance, and by offering maximum wear protection from both bottom and face wear on the cutting edge.

CAST STEEL CUTTING EDGES
Hensley offers an extensive line of blades and end bits for all makes and models of motor graders. Blades and end bits are fabricated using cast alloy to exacting specifications that meet the demanding needs of earth moving applications. With innovative solutions and high quality materials, Hensley blades and accessories are engineered to deliver maximum performance and long lifespan at an affordable cost.

Remove panel (1). Repeat for opposite side.
Illustration 2 g03692502
Disconnect hose assemblies (2).
Illustration 3 g03692841
Disconnect hose assemblies (3).
Illustration 4 g03692849
Disconnect hose (4).
Illustration 5 g03692852  4Z8120, 4Z-8120 CATERPILLAR style Double Bevel Cutting Edge
Disconnect hose (5).
Illustration 6 g03692886
Disconnect hose (6).
Illustration 7 g03692887
Disconnect hose assembly (7).
Illustration 8 g03693282
Remove bolts (9).  4Z8129, 4Z-8129 Double Bevel Flat Blade Cutting Edge
Illustration 9 g03694159
Remove hand rail (10).
Illustration 10 g03693291
Attach a suitable lifting device to cooling package (11). The weight of cooling package (11) is approximately 318 kg (700 lb). Note: For installation purposes measurement the distance from the top of cooling package to the cab.
Illustration 11 g03693302
Remove bolts (12).  4T9603 , 4T-9603 CATERPILLAR style MOTOR GRADER Flat Edges
Illustration 12 g03693345
Remove bolts (13) and cover (14).
Illustration 13 g03693399
Remove bolt (15).  4Z8926, 4Z-8926 Double Bevel Flat Cutting Edge for Grader
Illustration 14 g03805780
Remove bolts (16) and disconnect harness assembly (17).
Illustration 15 g03693460
Place cooling package (11) on to suitable cribbing. Installation Procedure
Install cooling system package (11) in the reverse order of removal.
Illustration 16 g03805836   4Z8119, 4Z-8119 CATERPILLAR Flat Cutting Edge for Grader
If cooling system package (11) needs adjusted use adjuster (20). Tighten nuts (18) to a torque of 125 20 N m (92.19500 14.75120 lb ft).
Assemble spacer (19) so that chamfer on spacer (19) clears radius under bolt head.

More
  • Affordable Price
  • OEM Parts Available
  • Payment Easy
  • Worldwide Delivery
  • Quality Guaranteed
  • Bulk Discount

Product Range

Imperial

CUTTING EDGES
3G6289
4T6386
8K8162
9J9606
9W6608
9W6615
8294269
8294669
8294271
8294669
11082664-11
11082666-6
100-4015
100-4043
100-4044
100-6356
100-6664
100-6666
100-6668
10120745
10120752
10120757
CUTTING EDGES
138-6472
139-9230
140-0983
140-2187
140-6862
140-6863
140-6864
140-6865
140-6866
140-6867
140-6868
140-6869
140-6870
140-7601
140-80-00001
140-80-00006
144-70-11131
144-871-5130
144-920-1120
14X-71-11310
154-70-11313
154-70-11314
154-71-43190
154-72-11151
154-81-11190
154-81-11191
156-82-00001
175-70-21115
175-70-26310
17A-71-11654
17A-71-45210
17A-71-45220
17A-71-45230
17M-72-21160
195-70-12492
195-71-61550
198-71-11181

Metrics

CATERPILLAR
GRADER
9W2311
1/2 (13mm) 8 (203mm) Curved 5/8″ Plow Bolts
28.00
1/2 x 8 x 5′ (1524mm)
CATERPILLAR
GRADER
9W2313
1/2 (13mm) 8 (203mm) Curved 5/8″ Plow Bolts
34.00
1/2 x 8 x 6′ (1828mm)
CATERPILLAR
GRADER
9W2315
1/2 (13mm) 8 (203mm) Curved 5/8″ Plow Bolts
39.00
1/2 x 8 x 7′ (2133mm)
CATERPILLAR
GRADER
9W2317
1/2 (13mm) 8 (203mm) Curved 5/8″ Plow Bolts
45.00
1/2 x 8 x 8′ (2438mm)
CATERPILLAR
GRADER
9W2319
1/2 (13mm) 8 (203mm) Curved 5/8″ Plow Bolts
56.00
1/2 x 8 x 10′ (3048mm)
CATERPILLAR
GRADER
9W2321
1/2 (13mm) 8 (203mm) Curved 5/8″ Plow Bolts
67.00
1/2 x 8 x 12′ (3658mm)
CATERPILLAR
GRADER
9W2323
1/2 (13mm) 8 (203mm) Curved 5/8″ Plow Bolts
78.00
1/2 x 8 x 14′ (4267mm)
CATERPILLAR
GRADER
9W2310
1/2 (13mm) 8 (203mm) Curved 3/4″ Plow Bolts
22.00
1/2 x 8 x 4′ (1219mm)
CATERPILLAR
GRADER
9W2312
1/2 (13mm) 8 (203mm) Curved 3/4″ Plow Bolts
28.00
1/2 x 8 x 5′ (1524mm)
CATERPILLAR
GRADER
9W2314
1/2 (13mm) 8 (203mm) Curved 3/4″ Plow Bolts
34.00
1/2 x 8 x 6′ (1828mm)
CATERPILLAR
GRADER
9W2316
1/2 (13mm) 8 (203mm) Curved 3/4″ Plow Bolts
39.00
1/2 x 8 x 7′ (2133mm)
CATERPILLAR
GRADER
9W2318
1/2 (13mm) 8 (203mm) Curved 3/4″ Plow Bolts
45.00
1/2 x 8 x 8′ (2438mm)
CATERPILLAR
GRADER
9W2320
1/2 (13mm) 8 (203mm) Curved 3/4″ Plow Bolts
56.00
1/2 x 8 x 10′ (3048mm)
CATERPILLAR
GRADER
9W2322
1/2 (13mm) 8 (203mm) Curved 3/4″ Plow Bolts
67.00
1/2 x 8 x 12′ (3658mm)
CATERPILLAR
GRADER
9W2324
1/2 (13mm) 8 (203mm) Curved 3/4″ Plow Bolts
78.00
1/2 x 8 x 14′ (4267mm)
CATERPILLAR
GRADER
9W2328
5/8 (16mm) 8 (203mm) Curved 5/8″ Plow Bolts
28.00
5/8 x 8 x 4′ (1219mm)
CATERPILLAR
GRADER
7T1641
5/8 (16mm) 8 (203mm) Curved 5/8″ Plow Bolts
35.00
5/8 x 8 x 5′ (1524mm)

error: HCEPARTS Content is protected !!